
-6- Replacement Blade Guides (Mfd. Since 1/21)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.
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REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT32417001 UPPER SUPPORT BLOCK 13 PT32417013 LOWER DOVETAIL BLOCK
2 PT32417002 UPPER BLOCK SHAFT 14 PT32417014 CAP SCREW 1/4-20 X 5/8
3 PT32417003 UPPER DOVETAIL BLOCK 15 PT32421015 GUIDE BLOCK
4 PT32421004 SET SCREW 1/4-20 X 1/4 16 PT32421016 CERAMIC GUIDE
5 PT32417005 SUPPORT BEARING BLOCK 17 PT32417017 GUIDE BLOCK
6 PT32417006 SUPPORT BEARING SHAFT 18 PT32417018 BUSHING
7 PT32417007 EXT RETAINING RING 10MM 19 PT32417019 BALL BEARING 608ZZ
8 PT32417008 BALL BEARING 6000ZZ 20 PT32417020 FLAT WASHER 5MM
9 PT32417009 CAP SCREW 1/4-20 X 1/2 21 PT32417021 CAP SCREW M5-.8 X 22
10 PT32417010 LOWER SUPPORT BLOCK 22 PT32417022 GUIDE BLOCK (CHAMFERED)
11 PT32417011 LOWER MOUNT BLOCK 23 PT32417023 SET SCREW 1/4-20 X 1/2
12 PT32417012 LOWER BLOCK SHAFT 29 PT32417029 BLADE GUARD BRACKET

T32417/T32421/T32423 Parts Breakdown & List



Replacement Blade Guides (Mfd. Since 1/21) -7-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Please Note: We do our best to stock replacement parts whenever possible, but we cannot guarantee that all parts shown here 
are available for purchase. Call (800) 523-4777 or visit our online parts store at www.grizzly.com to check for availability.
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REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT32429001 UPPER SUPPORT BLOCK 15 PT32429015 GUIDE BLOCK
2 PT32429002 UPPER BLOCK SHAFT 20 PT32429020 FLAT WASHER 5MM
3 PT32429003 UPPER DOVETAIL BLOCK 23 PT32429023 SET SCREW 1/4-20 X 1/2
9 PT32429009 CAP SCREW 1/4-20 X 1/2 24 PT32429024 BUSHING
10 PT32429010 LOWER SUPPORT BLOCK 25 PT32429025 INT RETAINING RING 22MM
11 PT32429011 LOWER MOUNT BLOCK 26 PT32429026 BALL BEARING 608ZZ
12 PT32429012 LOWER BLOCK SHAFT 27 PT32429027 SCROLLING WHEEL
13 PT32429013 LOWER DOVETAIL BLOCK 28 PT32429028 CAP SCREW M5-.8 X 22
14 PT32429014 CAP SCREW 1/4-20 X 5/8 29 PT32429029 BLADE GUARD BRACKET

T32429/T32430 Parts Breakdown & List


